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DRIVE UNIT AMG 3200, 967857201, 967857202, 2019-03



DRIVE UNIT AMG 3200, 967857201, 967857202, 2019-03

Ref Part No Description Remark QTY KIT

1 594 16 11-01 ENGINE Honda GX160UT2 SXS4
SD 1 A 1

2 594 37 78-01 GUIDE SLEEVE 1
3 594 37 29-01 PISTON 1 2
4 594 61 88-01 COUPLING Standard coupling 1
5 597 28 67-01 COUPLING Australian coupling 1
6 595 19 84-01 FRAME 1
8 594 49 47-01 ABSORBER 4
9 595 06 13-01 WASHER 4

10 595 03 34-01 SCREW M08x025H, 8.8, A2K, ISO
4017 4

11 595 03 57-01 NUT M8 DIN 934-8 zn 4
12 596 88 97-07 SCREW M8x12 DIN 933 - 8.8 zn 4
13 595 04 39-01 WASHER NORDLOCK 8,7X13,5X2,5 4
14 595 11 36-01 WASHER M8 DIN 6796 ZnB 4

15 594 28 74-01 SCREW M8X40 P6SS 45H ISO
4026 FeZn 4

16 595 34 40-01 RIVET 4
17 594 50 02-01 SCREW M8 x 12 45H DIN 916 1
18 595 27 68-01 COVER 1
19 595 27 69-01 COVER 1
20 594 62 03-01 SCREW M4 x 8 DIN 7500 10
21 596 57 78-01 PLUG 2



DECALS AMG 3200, 967857201, 967857202, 2019-03



DECALS AMG 3200, 967857201, 967857202, 2019-03

Ref Part No Description Remark QTY KIT
1 577 46 90-01 DECAL 2
2 595 30 75-01 DECAL 2
3 597 28 68-01 DECAL 1
4 596 63 69-01 DECAL 1
5 596 28 02-01 DECAL 1
6 594 66 02-01 LABEL 1


